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8282 ganci a "S" inox AISI 316

ANALISI DI LABORATORIO

« analisi chimica

« test di trazione

CERTIFICATI DISPONIBILI

* Specifica Prodotto

» Rapporto di Prova tipo 2.2 UNI EN10204

oD A B1 B2 R1 R2 WFL
art. mm mm mm mm mm mm kg
082820203 82823 3 31 7,5 14 45 8 4
082820204 8282 4 4 37 10,5 14,5 6 9,5 5
082820205 82825 5 44 12,5 16 7 10,5 12
082820206 8282 6 6 51 12,5 18 75 12,5 18
082820208 8282 8 8 68 14 23 10 16,5 33
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